
 

  2021 

Bob McKillips 

M.H. EBY, INC 

1/1/2021 

FLEX INSTALLATION MANUAL 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 1 

Contents 
PARTS LIST ..................................................................................................................................................... 2 

PART IMAGES ................................................................................................................................................ 3 

SUBFRAME MOUNTS ................................................................................................................................ 3 

FUEL / DEF FILL .......................................................................................................................................... 3 

ELECTRICAL................................................................................................................................................ 3 

MUDFLAP / SPLASH GUARDS .................................................................................................................... 5 

LICENSE PLATE HARDWARE ...................................................................................................................... 6 

ICC BUMPER / REAR HINGE HARDWARE .................................................................................................. 6 

EBY FLEX LANDSCAPE BODY INSTALLATION GUIDE ...................................................................................... 8 

ICC BUMPER .............................................................................................................................................. 8 

Body .......................................................................................................................................................... 8 

 

  



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 2 

PARTS LIST 

P/N 31Z00329 

Description Quantity Part Number 
Bolt Hex 3/8x2” Gr8 8 FA12310 
Washer Flat 3/8” 32 FA12100 
Nut Lock 3/8” 32 FA12050 
Bolt Carriage 1/4x1-1/4” S/S 10 FA10420 
Washer Flat ¼” S/S 22 FA10110 
Washer Lock ¼” S/S 16 FA10170 
Bolt Hex 3/8x1-1/4” Gr8                                               8 FA12230 
Bolt Hex 1/2x1-1/2” 
FlangedGr8 

34 FA14220 

Nut Lock ½” Flanged Gr8 16 FA14090 
Socket 7 way RV Push-on 1 EL31100 
Harness 18” w/1-7 RV Plug 1 EL54718 
Pop Rivet 3/16x3/8” S/S 4 FA21210 
Shrink Tube ¾” 16 in EL36210 
Bolt Hex 5/8x2” Flanged Gr8 10 FA15236 
Nut Lock 5/8” 10 FA15050 
Battery Cable 2/0 Red 28 Ft EL14075 
Lug 2/0 4 EL33710 
Circuit Breaker 250amp 1 EL22405 
Circuit Breaker Bracket 1 2ALM187A00324 
DEF Fill Bracket 1 2ALM187A00866 
Mud Flap 3/4x22x30” 2 MF10065 
Weight Mud Flap S/S 2 2SSP050A00063 
Mud Flap Flat Reinforcement 2 2ALM187A00278 
Mud Flap Offset Bracket 2 2ALM187A03325 
Splash Guard RS 1 2ALM125A01246 
Splash Guard CS 1 2ALM125A01247 
Splash Guard Strut 2 2ALM125A01245 
Backup Alarm 1 EL12142 
4” Grommet 1 LI14260 
License Plate Light 1 LI23605 
Bolt #10x2-1/2” License Plate 2 FA00500 
Bolt #10x1” Splash Guard 14 FA00502 
Nut Lock #10 Splash Guard 16 FA00501 
Fuel Fill Bracket 1 SA01255 
Bolt Hex 1/4x1” S/S 4 FA10240 
Flex Bumper Harness 1 EL54952 
Nut ¼” S/S 14 FA10010 
Cable Tie 28” 1 EL1547 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 3 

PART IMAGES 

SUBFRAME MOUNTS 
#1 

 

4- Hoist Sub frame Mounts 
 
16– FA14220 Bolts 1/2” x 1-1/2” 
 
16– FA14090 Lock Nuts Flanged 1/2” 
 

FUEL / DEF FILL 
#2 

 

1– SA01255 Offset fuel Fill Mount 
 
2– FA14220 Bolts 1/2” x 1-1/2” 
 
2– FA14090 Lock Nuts Flanged 
 

#3 

 

1– 2ALM187A00866 DEF Bracket 

ELECTRICAL 
#4 

 

1- LI23605 License Plate Light 
 
2– FA00500 Bolts #10-24 
 
2– FA00501 Lock Nut #10-24 

#5 

 

1– EL54952 Body Harness 

 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 4 

#6 

 

1– EL54718 Harness for 7 pin Trailer connection 
 
1– EL31100 7 pin push-on Socket 
 
4– FA21210 3/16’ Pop Rivets 
 

#7 

 

1– EL24405 250 amp Circuit Breaker 
 
1– 2ALM187A00324 Bracket 
 
4– 10240 1/4” x 1” S/S bolts 
 
4- FA10090 1/4” Lock Nut 
 

#8 

 

28 ft—EL14075 Battery Cable 
 
4– EL33710 Lug 
 
4- El36210 Shrink Tube 
 

#9 

 

1– EL12142 Back up Alarm With Grommet 
 

#10 

 

1– EL15470 24” Cable Tie 
 

 

 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 5 

MUDFLAP / SPLASH GUARDS 
#11 

 

2– 2ALM187A00278 Mud Flap Reinforce 
 
8– FA12230 3/8” x 1-1/4” Bolts 
 
8– FA12100 3/8” Flat Washers 
 
8– FA12050 3/8” Lock Nuts 
 

#12 

 

2– MF10065 Mud Flaps 22” x 30” 
 

#13 

 

2– 2SSP050A00063 Flap Weight S/S 
 
6- FA10420 Carriage Bolts 1/4” x 1-1/4” 
 
6- FA10110 Flat Washer 1/4 S/S 
 
6- FA10090   Lock Nuts 1/4” S/S 
 
6– FA16600 1/4” ACORN NUTS S/S 

#14 

 

2– 2ALM187A03325 OFFSET MUD FLAP BRACKET 
 
8– FA12230 3/1 X 1-1/4” BOLTS 
 
16– FA12100 3/8” FLAT WASHERS 
 
8– FA12050 3/8” LOCK NUTS 
 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 6 

#15 

 

1– 2ALM125A01246 RS Splash Guard 
 
1– 2ALM125A01247 CS Splash Guard 
 
6 - FA00502 Bolts #10-24 x 1” 
 
6- FA00501 Lock Nuts #10-24 
 

#16 

 

2– 2ALM125A01245 Strut 
 
8- FA00502 Bolts #10-24 x 1” 
 
8- FA00501 Lock Nuts #10-24 
 

LICENSE PLATE HARDWARE 
#17 

 

2- FA10420 1/4 X 1-1/4” CARRIAGE BOLT 

4– FA10090 1/4” LOCK NUTS 
4– FA10110 1/4” FLAT WASHERS 

ICC BUMPER / REAR HINGE HARDWARE 
#18 

 

DOMESTIC TRUCKS 
ICC BUMPER 
 
10– FA15383 5/8 X 2” BOLTS GR 8 

 
10– FA15384 LOCK NUTS 

#19 

 

REAR HINGE HARDWARE 
DOMESTIC TRUCKS 
18—FA14220 1/2 X 1-1/2” BOLTS GR8 

 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 7 

#20 

 

ISUZU TRUCKS  
ICC BUMPER HARDWARE 
REAR HINGE HARDWARE 
 
30– FA14220 1/2 X 1-1/2” BOLTS GR8 

 
12– FA14090 1/2” LOCK NUTS 

 

 

  



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 8 

EBY FLEX LANDSCAPE BODY INSTALLATION GUIDE 
Please notice the reference numbers designated by the # symbol.  They correspond with the part images 

on pages 3-7.  The reference number can be found in the left corner of the image block. 

ICC BUMPER 
• Slide bumper over end of frame.SA01229 (Domestic Trucks) SA01230 (Isuzu Trucks) Line the 

bolt holes up with truck frame holes. Ford and Ram take 4 bolts each side, GM trucks take 5 

each side. 

•  Install 5/8x2 bolts (#18) with lock nuts and tighten. Domestic Trucks (Fig. a) 

• Install 1/2x2 Bolts (#20) with lock nuts and tighten. Isuzu Trucks. 

• Install backup beeper using the grommet (#9), trailer electric plug (#6) and license plate light 

(#4). Wire to harness provided (#5). 

• Truck harness has 2-red wires blunt ends. They are for the strobe lights in the out board rear 

tail lights. (Fig. b) The short wire hooks up to the body harness and the long wire goes to the 

truck cab to a power switch.        

                                  

                     Fig. a                                                                                                      Fig. b 

Body 
• Install body onto truck frame  

• Align rear tail hinge holes with holes in body sill and install bolts (4-4 or 4-5) and tighten. ( Fig. c )   

• Trucks with double frame on part of frame, reverse rubber angle on body sill   

  

                        Fig. c                                          ¾”                                 ½” 

 

3-5 

 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 9 

• Install Hoist mounts (#1) onto truck frame. Sub frame has multiple holes so mounts can be 

moved to a location that is clear and nothing is inboard of frame that will be in the way of 

drilling your bolt holes. Bolt the mounting angles to the sub frame and tighten.  Match drill the 

lower bolt holes in the mounting angles into truck frame and install bolts. (Fig. d ) Before 

tightening bolts, remove bolts in both sills that holds the hoist together for shipping. ( Fig. e  ) 

Tighten lower mounting bolts 

                                                                                 Note:  Damage will occur if bolts are not removed from sill                                                                                                                                                                                                                                                   

                                    

                              Fig. d                                                                                                    Fig. e 

 

 

• Install battery cable (#8) to hoist pump and run cable to the battery in board of truck frame. 

Make sure to secure the battery cable in frame of truck with zip ties. Keep away from muffler. 

• Install the 250 amp breaker with the bracket (#7) close to the battery. Hook cable coming from 

the pump motor to the breaker and a cable from breaker to battery. ( Fig. f ) 

 

   

                         Fig. f 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 10 

• Make sure area around body and truck is clear, run the hoist up to the point the safety prop can 

be in place. (Fig g) 

•  Install splash guards and struts. (#15 & #16) ( Fig. h) 

 

                                                

         Fig. g                                                                                                 Fig. h 

                                  

• Remove safety prop and run hoist down. 

• Install mud flaps (#12) and brackets (4-1). Bracket offset can be forward or rearward to clear 

exhaust or spring hangers etc. ( Fig. j ) 

• Install Fuel fill bracket (#2) and fuel hose.  (Fig. i) 

 

                                                            

                                     Fig. j                                                                                          Fig. i 

 

                                      

 

 

 



FLEX INSTALLATION GUIDE WWW.MHEBY.COM PAGE 11 

• Install DEF bracket (#3) and hose if needed.  

• Recheck all hardware to make sure they are tight. Make sure all wires are secure and protected 

from wear. 

• Grease all grease fittings on hoist and rear hinge pins. 

• Check all lights. 

 


